SPORTON LAB.

FCC RADIO TEST REPORT
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Band Edge)
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ssamonias. FCC RADIO TEST REPORT Report No. :

FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Partial 1992 (Band Edge)
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UNII-5 5925-6425 Band Edge
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11a (Harmonic)
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
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ANT 802.11a
4 CH93 6415MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Harmonic)
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
WIFI UNII-5 5925-6425 Harmonic
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic)
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
WIFI UNII-5 5925-6425 Harmonic
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Full (Harmonic)
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-5 (5925-6425 MHz)
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WIFI

UNII-5 5925-6425 Harmonic

ANT

802.11ax HES8O Full

CHO7 5985MHz

Peak
Avg.

evel @Bm) Date: 202210.01

[T
WTW ot i
: G000.8000. 12000, 16000, 70000, 24000, o0, 36000, 40
Frequency (MHi)
Sie THOS Y
Condtion PEAK(UNI)_6E ANT_GAIN+5.15 HORIZONTAL

'RBW:1000.000KHz VBWW:3000.000KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C3-26 of 36



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Harmonic)
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
WIFI UNII-7 6525-6875 MHz Harmonic
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE20 Full (Harmonic)
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic)
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-7 (6525-6875 MHz)
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE160 Full (Harmonic)
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F
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FCC RADIO TEST REPORT

UNII-5 (5925-6425 MHz)

WIFI 802.11a (Band Edge)
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UNII-5 5925-6425 MHz Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Band Edge)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII-5 5925-6425 MHz Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Band Edge)
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UNII-5 5925-6425 MHz Band Edge
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802.11ax HE20 Partial 26/0 CH2 5935MHz

CSE

Fundamental

Date: 2022:1001

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ

Left blank

cnt o
A
e L A
T
S
Condition : PEAK_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL Condition : PEAK(UNII)_6E ANT 6AIN+8.15 HORIZONTAL
R Ton 00 Vw000 R
.
|
: 25 5850. 5870. 5890. 5910. 5930. '5950. 5965
Site. :
Condition + AV6_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH1 5955MHz

CSE Fundamental

Peak

Date: 2022:10.01 ovel dBm) Date: 2022:10.01

A
v Jurmem e
: S Y | i

B T p i !

5890, ED EXD EZ 9055 7000 3000 000 000 5000, 720
Frequency (MHz) Frequency (MHz)
: site +THOS-HY
+ PEAK_BE(UNIT)_6E ANT GAIN+8.15 HORIZONTAL Condition + PEAK(UNIT)_6E ANT GAIN-8.15 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

+ RBW:1000.000KHZ VBW:3000.000KHzZ

Avg.

Date: 2022-1001

\

i

+ AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ

5890, 5910, 5930, 5050, 5965
Frequency (M)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C4-6 of 36



FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 52 (Band Edge)

a il [
1 0 [N
438 e e e S T
e
Condition : PEAK_BE(UNII)_6E ANT 6AIN+8.15 HORIZONTAL Condition : PEAK(UNII)_6E ANT 6AIN+8.15 HORIZONTAL
T A o e
}
M
! 25 5850. 5870. 5890. 5910. 5930. '5950. 5965
Site. :
Condition : AV6_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868 Page Number : C4-7 of 36

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH1 5955MHz

Fundamental

Peak

Date: 20221001

pis

+ PEAK_BE(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

5050, 5965

evel d8m)

Date: 2022-1001

-

L ) O
AT

s o L Mt |

PEAK(UNI 6E

[l

907500 2000, 3000, 4000, 00, 5000, 7200
Freauency (MHZ)

site + THOS-HY

Condition + PEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

Avg.

Date: 2022-1001

+ AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ

5050, 5965

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report

No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH2 5935MHz

CSE Fundamental

Peak

Date: 2022.09.30

+ RBW:1000.000KHz VBW:3000.000KHzZ

Date: 2022.09:30 eve (65m)
513
125
e
/ 250 ol avsiomn se
=L it
4 e b AR e
a2
o13)
D a0 3 e Es B T 5000 000, 00, 000 20
Froquency (MH) Froquency (Wi
$THOS-HY site $THOS-HY
: PEAK_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL Condition : PEAK(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz

Avg.

Date: 2022.09.30

5850, 570, 5390, 5910, 5930, 5950, 5965
Frequency (MiHz)
: AV6_BE(UNIT)_GE ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH1 5955MHz

CSE

Fundamental

Peak

ovel dBm) Date: 2022:10.01

s /m

250
1

-
438
525
13
005525 5850 ER 5690, ED £ 5050, 5965
Freauency (MHD)
site + THOS-HY
Condition + PEAK_BE(UNIT)_6E ANT GATN+8.15 HORTZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

evel d8m)

Date: 2022-1001

g IO

PEAK(UNI 6E

[

i Pmemrmm——s EE S et

24

a1

10700 o0 260 o0 oo )
recuency (i)

site S THOSHY

Condition + PEAK(UNII)_6E ANT GAIN+8.15 HORTZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

Avg.

evel d8m) Date: 2022:10.01

433 T

625

13

0525 5850, ED 5890, 5910, 5930, 5050, 5965
Frequency (M)

Site  THO5-HY

Condition + AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 242 (Band Edge)

Fundamental

Date: 2022.09.30

254 AVG(UNI5E

PEAK(UNI | 6E

300,

+ PEAK(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

4000, 5000, 5000. 7200
Frequency (MiHz)

WIFI UNII-5 5925-6425 MHz Band Edge
ANT 802.11ax HE20 Partial 242/61 CH2 5935MHz
5 CSE
|
N
Site : THO5-HY
Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHzZ
Peak
.
Fi
A 125 5850. '5870. 5890. 5910. 5930. 5950,
: RBW:1000.000KHz VBW:0.010KHz
Avg.

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH1 5955MHz

CSE

Fundamental

Date: 2022-1001

Avg.

A VR B A e

—

13
0525 5850, ED 5890, 5910,
Frequency (M)
 THO5-HY
Condition + AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ

ovel (d8m) ovel (8m)
313
125
o H ‘ I ‘ H _‘ PEAK(UN o
r/ 250 AVG(UN [6E
N SO PR
43 -
23]
13
00525 EZD ED 5890, ED 9055 3000 000 000 5000, 720
Frequency (MHz) Frequency (MHz)
+THOS-HY site
Condition + PEAK_BE(UNIT)_6E ANT GAIN+8.15 HORIZONTAL Condition + PEAK(UNIT)_6E ANT GAIN-8.15 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz + RBW:1000.000KHZ VBW:3000.000KHz
evel (dBm)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE40 Full CH3 5965MHz

CSE

Fundamental

Date: 20221004

Avg.

B S e e SR e

s

625
13
00505 sa0. s, Sero. 5690, 5910 5930, 5950, 5970 ¢
Frequency (MiHz)
Site :
Condition : AV6_BE(UNIT)_GE ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ

5

Left blank

125 e 125
" I O
250] o 250 AVG(UND,|5E
———— T T LIk
Lot gusirirsarbtonmad sty it
a2 433 e S C—
S EL
Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition : PEAK(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
ki o e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH3 5965MHz

CSE

Fundamental

Date: 20221004

Avg.

]
: 0 T g
250) M 250 avuunse
A IO UT T L LK
Lo IR ]
Condition : PEAK_BE(UNII)_6E ANT 6AIN+8.15 HORIZONTAL Condition : PEAK(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
SR e e
.
-
438 //_/
N
B 05 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 5985
Site. 2
Condition : AV6_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HESO Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE8O Full CH7 5985MHz

CSE

Fundamental

Date: 2022.10.01

Avg.

74000 00K VR 0 0

ove () Date: 20221001 vl )

3 3
125 A A bt ANk et 8 125

o o pean oe
259 s 01 Pt 250l e

Y H ,—‘ m rﬂ—‘ H —‘ i
a3 a4 M Mt
W ———

a2 a2
o1 o)

A 65 '5890. 5910. 5930. 5950, 5970, 5990. 6010. 6025 “1%%000 2000. 3000. 4000. 5000. 7200

recusncy (i) Freuency ie)
sie ! ste !
Condition PPEAK_BE(UNI)_6E ANT_GAIN+8.15 HORIZONTAL Condition PPEAK(UNII)_6E ANT_GAIN+8.15 HORIZONTAL
Lo B U S R 0 s G 0 s
vl ) bate:2022.1001
3
124
—
)
254
,

438

a2

o3

1 65 5890, 5910. 5930. 5950, 5070, 5990, 6010. 6025

recusncy (i)
ste THos Y
Condon - AVG_BE(UNI_GE ANT_GAINS3 15 HORZONTAL
WA

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HEB8O Partial 996/67 CH7 5985MHz

CSE

Fundamental

Date: 2022.10.01

Avg.

74000 00K VR 0 0

.. vate: 20221001 eve (@)
s13) 313
123 e 23] 4
o . o e os
B AN L |
254 LT 250 avowunse
g MWL
s By R Nt |
PSR S v——— oo
a2 52
a1 a1
65 '5890. 5910. 5930. 5950, 5970, 5990. 6010. 6025 “1%%000 2000. 3000. 4000. 5000. 6 7200
recusncy (i) requency (ie)
ste . e .
Conditic PPEAK_BE(UNI)_6E ANT_GAIN+8.15 HORIZONTAL Conditic PPEAK(UNII)_6E ANT_GAIN+8.15 HORIZONTAL
o 0 DR VP e R S0 14 G 301 201
eve (@Bm) et 20221001
a13)
123
i R
)
250)
i

P R

a2

o13)

1 65 5890, 5910. 5930. 5950, 5070, 5990, 6010. 6025
recusncy (i)
ste THos Y
Condion - AVG_BE(UNI,GE ANT_GAIN.15 HORZONTAL
ey

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE160 Full CH15 6025MHz

CSE

Fundamental

Date: 2022.10.01

Avg.

sie
Cond

Frequency (MH)

THOSHY
tion AVG_BE(UNI)_GE ANT_GAIN+3.15 HORIZONTAL
74000 000K VR 0 010KHy

eve g5} Date: 20221001 eve aBm)
313 313
'
125 e 125
v 1
o peAKun ot
ot L I I !
250 Mo AL 254 il LNV
NN RN ... M
-4 4] R [y
Evm——w—
52 o2
13 14
1005765 5810. 5830. 5850. 5670. 5890. 5910. 5930. 5950. 5970. 5990. 6010. 6030. 6050. 6070. 6105 “1%%000 2000. 3000. 4000. 5000. 6000. 7
Freauency M) requency (i)
sie . sie .
Conditi PPEAK_BE(UNI)_6E ANT_GAIN+8.15 HORIZONTAL Condition PPEAK(UNII)_6E ANT_GAIN+8.15 HORIZONTAL
R 000 MO0 VAT 1000 Mkt R 400 0147 TAA 3000 DK
evet aBm) Date: 20221001
313
125
SN
N ey L
2
N
L 1
38
52
513
1005765 5810. 5830. 5850. 5670. 5890. 5910. 5930. 5950. 5970. 5990. 6010. 6030. 6050. 6070. 6105

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH15 6025MHz

CSE

Fundamental

ovel (dBm) Date: 2022-10.01

ovel (dBm)

Date: 2022.10.01

I

Avg.

RERLNAR]

1005755 5310, 5630, 5650, 5670, 5890, 5910, 5930. 5950, 5970, 5990, 6010, 6030, 6050, 6070. 6105
Frequency (MH)

site THOSHY
Condition AVG_BE(UNI)_GE ANT_GAIN+3.15 HORIZONTAL
74000 000K VR 0 010KHy

125 oA A rwm.q e
. ol PEAK(UN o
250 SORIDUPRYAPE TRV ,m‘H‘L” m u \—‘ \; 4 v se
al g L TuTrmL L T
433 34 e g o |
bt omsn s
23] 23]
13 13
1005785 5810. 5630. 5850. 5870. 5690. 5910 5930. 5950. 5970. 5990. 6010. 6030. 6050. 6070. 6105 %4000 2000. '3000. 4000. 5000. 6000. 7200
Frequency (W) Frequency (MHz)
Site g Site g
Condition PEAK_BE(UNI)_6E ANT_GAIN+8.15 HORIZONTAL Condition PPEAK(UNI)_6E ANT_GAIN+8.15 HORIZONTAL
17000 (0T VRUT 3000 A0NH7 RRW-A000 0Ktz RN 3000 000K+
evel (4Bm) Date: 20224001
313
125

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11a (Harmonic)

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11a
5 CHO1 5955MHz CHA45 6175MHz

AT | bomie ST el
Hum U“ |L JL_‘ H ‘ m;iwmw,is J“JH“LL“/J H m ‘_1[“ |L JLH H Achwm‘n,LE
| WMMWMAWWMMMM s VWWMTWM“‘"M P e e

ite +THO5-HY Site THO5-HY
Condition + PEAK(UNTT)_GE ANT GATN+8.15 HORTZONTAL Condition + PEAK(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ + RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Avg.

Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and
meet the requirements of 15.407 (b) (6) and 15.35 (b).

TEL : 886-3-327-0868 Page Number : C4-19 of 36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11a
5 CH93 6415MHz
NI e S s sy
R el
N \«Jw}mwmwwwﬂ“’wwm
Peak
Left blank
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE20 Full
5 CHO1 5955MHz CHA45 6175MHz

20221004 evel 4Bm)

evel (dBm)

T il | bomie Tl s o
<l AR i _p sl R =k
53] W =l

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn
)

THO5-HY
+ PEAK(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

ite +THO5-HY Site
Condition + PEAK(UNTT)_GE ANT GATN+8.15 HORTZONTAL Condition
+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Avg.

Remark1: The unwanted signal of CHO1 mark #1 in plot falls within the non-restricted
band and meet the requirements of 15.407 (b) (6) and 15.35 (b).
Remark2: The unwanted emission of CH45 was verified and passed by radiated

measurement, please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number : C4-21 of 36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE20 Full
5 CH93 6415MHz

NI e S s sy

'mﬂ J H_LFMTL J »wlr ||
Peak

Left blank

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/0 CHO1 5955MHz Partial 26/4 CH45 6175MHz
T o1 T T N TSR S
R LR = i _F L e i H— s
513 t R R s o M 513 \' MTWM‘WwWW e

ite +THO5-HY Site THO5-HY
Condition + PEAK(UNTT)_GE ANT GATN+8.15 HORTZONTAL Condition + PEAK(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ + RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Avg.

Remark1: The unwanted signal of CHO1 mark #1 in plot falls within the non-restricted
band and meet the requirements of 15.407 (b) (6) and 15.35 (b).
Remark2: The unwanted emission of CH45 was verified and passed by radiated

measurement, please refer appendix G1 & G2.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH93 6415MHz
NI e S sy
JNMLH_L‘ H_LFMTL 4‘ lemwg
MMMWTWW/WW
Peak
Left blank
Avg.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE40 Full
5 CHO3 5965MHz
T SR [ S srn
'MJHJ-”_L J-Hﬂ_m J Aulwmw,is
,513"‘"‘./‘.h {
o7 ! wwzmm'“\wwwmwlwwﬂﬂm
Peak - o i
Left blank
Avg.

Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and

meet the requirements of 15.407 (b) (6) and 15.35 (b).
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII-5 5925-6425 MHz Harmonic

ANT

802.11ax HES8O Full

CHO7 5985MHz

Peak
Avg.

vel (dBm)

LT L0 T 0 e

000 4000.6000.8000. 12000, 16000, 20000, _ 24000,
Frequency (MHz)

e THOSHY
Condition PEAK(UNI)_6E ANT_GAIN+8.15 HORZONTAL
RRW-1000 600Kk TRW-2000 000KH;.

Left blank

Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and
meet the requirements of 15.407 (b) (6) and 15.35 (b).

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE160 Full
5 CH15 6025MHz CH47 6185MHz

O L000 rflc O o g ol
g LT i e = g A A e
mw” WW g A | N al WTM“MMW I

Peak R o oo A o oo

Avg.

Remark: The unwanted emission of CH15 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F
WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11ax HE160 Full
5 CH79 6345MHz

evel (d8m) Date: 2022-10.01

Peak
Left blank
Avg.
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11a (Harmonic)

WIFI

UNII-7 6525-6875 MHz Harmonic

ANT

802.11a

CH117 6535MHz CH149 6695MHz

Peak
Avg.
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Frequency (MHz)
site THOSHY Site + THO5-HY
Condition PEAK(UNI)_GE ANT_GAIN+3.17 HORZONTAL Condition + PEAK(UNII)_6E ANT_GAIN+8.17 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ
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WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11a
5 CH181 6855MHz

evel (d8m) Date: 2022-10.01

Peak
Left blank
Avg.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HE20 Full
5 CH117 6535MHz
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Peak R o oo

Left blank
Avg.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/0 CH117 6535MHz

vel (dBm)
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Peak Condition

THOSHY
PEAK(UNI)_6E ANT_GAIN+8.17 HORZONTAL
RRW-1000 600Kk TRW-2000 000KH;
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e% FCC RADIO TEST REPORT Report No. : FRIN1011-01F

SPORTON LAB.

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HE40 Full
5 CH123 6565MHz
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII-7 6525-6875 MHz Harmonic

ANT

802.11ax HES8O Full

CH135 6625MHz

Peak
Avg.

vel (dBm)

000 4000.6000.8000. 12000, 16000, 3 3
Frequency (MHz)

e THOSHY
Condition PEAK(UNI)_6E ANT_GAIN+8.17 HORZONTAL
RRW-1000 600Kk VRW-2000 000KH;

Left blank

Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and
meet the requirements of 15.407 (b) (6) and 15.35 (b).

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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.- FR1IN1011-01F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE160 Full (Harmonic)

WIFI

UNII-7 6525-6875 MHz Harmonic

ANT

802.11ax HE160 Full

CH143 6665MHz

Peak
Avg.

evel (d8m) Date: 2022-10.01

o THOSHY
Condition PEAK(UNI)_6E ANT_GAIN+3.17 HORZONTAL
BRW-1000 ANKH> TA-2000 00K

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

Emission below 1GHz

WIFI 802.11ax HE160 Full LF

WIFI

6GHz WIFI

ANT

WIFI 802.11ax HE160 Full LF

CSE

QP/
Peak

evel dBm)

Site THO5-HY
Condition +FCCCLASS-B_CON ANT GATN+8.15 HORTZONTAL
+ RBW:120.000KHz VBW:300.000KHzZ

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Appendix D. Cabinet Radiated Spurious Emission

Temperature : 21.1~23.1°C
Test Engineer : Leo Li, Bigshow Wang and Quentin Liu
Relative Humidity : 49~58%
<Indoor Client>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5836.2 49.75 -38.45 88.2 42.6 34.2 9.66 36.71 | 346 283 P H
5900.04 38.26 -29.94 68.2 30.92 34.3 9.75 36.71 | 346 283 A H
* 5955 72.75 - - 65.54 34.1 9.82 36.71 | 346 283 P H
* 5955 65.26 - - 58.05 34.1 9.82 36.71 | 346 283 A H
H
802.11a
H
CHO1
5912.5 49.13 -39.07 88.2 41.83 34.25 9.76 36.71 | 367 262 P \Y
5955MHz
5906.76 38.24 -29.96 68.2 30.93 34.27 9.75 36.71 | 367 262 A \Y
* 5955 72.19 - - 64.98 34.1 9.82 36.71 | 367 262 P \Y
* 5955 65.34 - - 58.13 34.1 9.82 36.71 | 367 262 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-1 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11910 42.3 -31.7 74 47.54 39.02 13.26 | 57.52 - - P H
17865 43.38 -30.62 74 46.07 40.68 16.25 | 59.62 - - P H
H
802.11a
H
CHO1
11910 41.5 -32.5 74 46.74 39.02 13.26 | 57.52 - - P \%
5955MHz
17865 44.13 -29.87 74 46.82 40.68 16.25 | 59.62 - - P \%
\%
\%
12350 41.14 -32.86 74 45.68 39.15 1348 | 57.17 - - P H
18525 37.17 -36.83 74 57.97 37.92 -3.14 55.58 - - P H
H
802.11a
H
CH 45
12350 41.61 -32.39 74 46.15 39.15 1348 | 57.17 - - P \%
6175MHz
18525 37.16 -36.84 74 57.96 37.92 -3.14 | 55.58 - - P \%
\Y
\Y
12830 42.49 -45.71 88.2 46.17 39.69 13.73 57.1 - - P H
19245 37.07 -36.93 74 56.9 38.1 -2.83 55.1 - - P H
H
802.11a
H
CH 93
12830 42.44 -45.76 88.2 46.12 39.69 13.73 57.1 - - P \%
6415MHz
19245 37.97 -36.03 74 57.8 38.1 -2.83 55.1 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-2 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5888.84 49.37 -38.83 88.2 42.07 34.28 9.73 36.71 | 400 | 285 P H
5904.8 38.46 -29.74 68.2 31.14 34.28 9.75 36.71 400 285 A H
* 5955 71.93 - - 64.72 34.1 9.82 36.71 | 400 | 285 P H
* 5955 65.15 - - 57.94 34.1 9.82 36.71 400 285 A H
802.11ax H
HE20 Full H
CHO1 5918.66 49.31 -38.89 88.2 42.02 34.23 9.77 36.71 387 260 P \%
5955MHz 5903.96 38.43 | -29.77 68.2 31.11 34.28 9.75 | 36.71 | 387 | 260 | A | V
* 5955 73.81 - - 66.6 34.1 9.82 36.71 | 387 | 260 P |V
* 5955 64.31 - - 57.1 34.1 9.82 36.71 387 260 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-3 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

Band 1 5150~5250MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 41.93 -32.07 74 47.17 39.02 13.26 57.52 - - P H
17865 43.1 -30.9 74 45.79 40.68 16.25 59.62 - - P H
802.11ax H
HE20 Full H
CHO1 11910 41.74 | -32.26 74 46.98 39.02 13.26 | 57.52 - - P |V
5955MHz 17865 42.89 |-31.11 74 4558 | 40.68 | 16.25 | 59.62 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5924.4 48.98 -39.22 88.2 41.71 34.2 9.78 36.71 | 400 | 286 P H
5915.3 38.38 -29.82 68.2 31.08 34.24 9.77 36.71 | 400 | 286 A H
* 5955 67.23 - - 60.02 34.1 9.82 36.71 | 400 | 286 P H
* 5955 60.7 - - 53.49 34.1 9.82 36.71 | 400 | 286 A H
802.11ax
H
HE20
H
Partial 26/0
CHO 5843.48 49.01 -39.19 88.2 41.85 34.2 9.67 36.71 | 385 | 262 P \Y
H 01
5896.54 38.38 -29.82 68.2 31.06 34.29 9.74 36.71 | 385 | 262 A |V
5955MHz
* 5955 69.09 - - 61.88 34.1 9.82 36.71 | 385 | 262 P \Y
* 5955 61.41 - - 54.2 34.1 9.82 36.71 | 385 | 262 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-5 of 35
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11910 41.24 -32.76 74 46.48 39.02 13.26 | 57.52 - - P H
17865 43.09 -30.91 74 45.78 40.68 16.25 | 59.62 - - P H

802.11ax
H

HE20
H

Partial 26/0
11910 41.16 -32.84 74 46.4 39.02 13.26 | 57.52 - - P \Y

CHoO1
17865 44.09 -29.91 74 46.78 40.68 16.25 | 59.62 - - P \Y

5955MHz
\Y
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-6 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5883.48 48.9 -39.3 88.2 41.62 34.27 9.72 36.71 | 400 | 287 P H
5925 38.56 -29.64 68.2 31.29 34.2 9.78 36.71 400 287 A H
* 5965 74.11 - - 66.89 34.1 9.83 36.71 | 400 | 287 P H
* 5965 65.98 - - 58.76 34.1 9.83 36.71 | 400 | 287 A | H
802.11ax H
HE40 Full H
CHO03 5907.78 49.49 -38.71 88.2 42.17 34.27 9.76 36.71 368 260 P \%
5965MHz 5925 38.71 | -29.49 68.2 31.44 34.2 9.78 | 36.71 | 368 | 260 | A | V
* 5965 73.75 - - 66.53 34.1 9.83 36.71 | 368 | 260 P |V
* 5965 66.1 - - 58.88 34.1 9.83 36.71 | 368 | 260 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-7 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11930 41.47 -32.53 74 46.65 39.06 13.27 57.51 - - P H
17895 41.86 -32.14 74 44.23 40.96 16.26 59.59 - - P H
802.11ax H
HE40 Full H
CHO03 11930 41.64 -32.36 74 46.82 39.06 13.27 57.51 - - P \%
5965MHz 17895 4225 | -31.75 74 44.62 | 4096 | 16.26 | 59.59 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-8 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5911.08 50.37 -37.83 88.2 43.06 34.26 9.76 36.71 | 100 | 283 P H
5925 40.26 -27.94 68.2 32.99 34.2 9.78 36.71 100 283 A H
* 5985 74.46 - - 67.21 34.1 9.86 36.71 | 100 | 283 P H
* 5985 66.36 - - 59.11 34.1 9.86 36.71 | 100 | 283 A | H
802.11ax H
HES8O0 Full H
CH 07 5922.6 50.19 -38.01 88.2 42.91 34.21 9.78 36.71 327 259 P \%
5985MHz 5925 40.03 | -28.17 68.2 32.76 34.2 9.78 | 36.71 | 327 | 259 | A | V
* 5985 74.44 - - 67.19 34.1 9.86 36.71 327 259 P \%
* 5985 65.62 - - 58.37 34.1 9.86 36.71 | 327 | 259 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-9 of 35
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 41.87 -32.13 74 46.92 39.14 13.29 57.48 - - P H
17955 41.49 -32.51 74 43.51 41.22 16.29 59.53 - - P H
802.11ax H
HES8O0 Full H
CH 07 11970 41.5 -32.5 74 46.55 39.14 13.29 57.48 - - P \%
5985MHz 17955 4191 |-32.09 74 4393 | 4122 | 16.29 | 59.53 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-10 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5921 50.36 |-37.84 88.2 43.08 34.22 9.77 36.71 | 343 | 278 P H
5917.48 39.8 -28.4 68.2 3251 34.23 9.77 36.71 343 278 A H
* 6025 71.83 - - 64.48 34.15 9.9 36.7 343 | 278 P H
* 6025 64.09 - - 56.74 34.15 9.9 36.7 343 | 278 A | H
802.11ax H
HE160 Full H
CH 15 5908.2 51.46 -36.74 88.2 44.14 34.27 9.76 36.71 340 261 P \%
6025MHz 5917.48 40.36 | -27.84| 68.2 33.07 | 34.23 9.77 | 3671 | 340 | 261 | A | V
* 6025 73.55 - - 66.2 34.15 9.9 36.7 340 | 261 P |V
* 6025 64.69 - - 57.34 34.15 9.9 36.7 340 | 261 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-11 of 35
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12050 41.49 -32.51 74 46.38 39.2 13.33 57.42 - - P H
18075 39.22 -34.78 74 60.92 37.62 -3.47 | 55.85 - - P H
802.11ax H
HE160 Full H
CH 15 12050 41.88 -32.12 74 46.77 39.2 13.33 | 57.42 - - P \Y
6025MHz 18075 39.89 | -34.11 74 6159 | 37.62 | -3.47 | 55.85 - - P |V
\%
\%
12370 41.24 -32.76 74 45.82 39.09 13.49 57.16 - - P H
18550 36.42 -37.58 74 57.15 37.94 -3.11 55.56 - - P H
802.11ax H
HE160 Full H
CH 47 12370 40.62 -33.38 74 45.2 39.09 13.49 57.16 - - P \%
6185MHz 18555 37.07 |-36.93 74 57.8 3794 | -3.11 | 5556 - - P |V
Vv
\%
12690 40.97 -33.03 74 44.9 39.49 13.66 57.08 - - P H
19035 37.46 -36.54 74 57.33 38.01 -2.69 | 55.19 - - P H
802.11ax H
HE160 Full H
CH 79 12690 40.76 -33.24 74 44.69 39.49 13.66 57.08 - - P \%
6345MHz 19035 37.5 -36.5 74 57.37 | 38.01 | -2.69 | 55.19 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-12 of 35
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12870 41.29 -46.91 88.2 44.83 39.81 13.75 57.1 - - P H
19305 36.89 -37.11 74 56.83 38.01 -2.87 55.08 - - P H
H
802.11a
H
CH 97
12870 42.6 -45.6 88.2 46.14 39.81 13.75 57.1 - - P \%
6435MHz
19305 37.17 -36.83 74 57.11 38.01 -2.87 55.08 - - P \%
\%
\%
12950 41.46 -46.74 88.2 44.93 39.85 13.79 | 57.11 - - P H
19425 35.56 -38.44 74 55.71 37.82 -2.94 55.03 - - P H
H
802.11a
H
CH 105
12950 41.96 -46.24 88.2 45.43 39.85 13.79 | 57.11 - - P \Y
6475MHz
19425 35.85 -38.15 74 56 37.82 -2.94 | 55.03 - - P \%
\Y
\Y
13030 41.12 -47.08 88.2 44.68 39.71 13.84 | 57.11 - - P H
19545 36.34 -37.66 74 56.59 37.72 -2.98 54.99 - - P H
H
802.11a
H
CH 113
13030 41.37 -46.83 88.2 44.93 39.71 13.84 | 57.11 - - P \%
6515MHz
19545 36.01 -37.99 74 56.26 37.72 -2.98 54.99 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-13 of 35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
12870 41.49 -46.71 88.2 45.03 39.81 13.75 57.1 - - P H
19305 36.87 -37.13 74 56.81 38.01 -2.87 55.08 - - P H
802.11ax H
HE20 Full H
CH 97 12870 42.6 -45.6 88.2 46.14 39.81 13.75 57.1 - - P \%
6435MHz 19305 37.17 | -36.83 74 57.11 | 38.01 | -2.87 | 55.08 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-14 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

Band 6 6425~6525MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
12890 41.22 -46.98 88.2 44.69 39.87 13.76 57.1 - - P H
19335 36.18 -37.82 74 56.17 37.96 -2.88 55.07 - - P H
802.11ax H
HE40 Full H
CH 99 12890 41.6 -46.6 88.2 45.07 39.87 13.76 57.1 - - P \%
6445MHz 19335 36.34 | -37.66 74 56.33 | 37.96 | -2.88 | 55.07 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-15 of 35



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
12930 41.56 -46.64 88.2 45.03 39.87 13.77 57.11 - - P H
19395 35.84 -38.16 74 55.93 37.87 -2.92 55.04 - - P H
802.11ax H
HES8O Full H
CH 103 12930 42.5 -45.7 88.2 45.97 39.87 13.77 57.11 - - P \%
6465MHz 19395 35.74 | -38.26 74 55.83 | 37.87 | -2.92 | 55.04 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-16 of 35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13010 41.86 -46.34 88.2 45.39 39.77 13.82 57.12 - - P H
19515 36.44 -37.56 74 56.72 37.71 -2.99 55 - - P H
802.11ax H
HE160 Full H
CH 111 13010 41.21 -46.99 88.2 44.74 39.77 13.82 57.12 - - P \%
6505MHz 19515 36.33 | -37.67 74 56.61 | 37.71 | -2.99 55 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-17 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(HIV)
13070 41.77 -46.43 88.2 45.39 39.59 13.88 | 57.09 - - P H
19605 37.56 -36.44 74 57.76 37.74 -2.96 54.98 - - P H
H

802.11a
H

CH 117
13070 40.96 -47.24 88.2 44.58 39.59 13.88 | 57.09 - - P \Y

6535MHz
19605 37.14 -36.86 74 57.34 37.74 -2.96 54.98 - - P \%
\%
\%
13390 42.1 -31.9 74 44.86 40.07 14.14 56.97 - - P H
20085 37.73 -36.27 74 58.1 37.6 -3.07 54.9 - - P H
H

802.11a
H

CH 149
13390 41.58 -32.42 74 44.34 40.07 14.14 56.97 - - P \%

6695MHz
20085 38.03 -35.97 74 58.4 37.6 -3.07 54.9 - - P \
\%
\%
13710 42.53 -45.67 88.2 45.05 39.99 14.4 56.91 - - P H
20565 37.38 -36.62 74 58.31 37.95 -3.99 54.89 - - P H
H

802.11a
H

CH 181
13710 42.73 -45.47 88.2 45.25 39.99 14.4 56.91 - - P \Y,

6855MHz
20565 384 -35.6 74 59.33 37.95 -3.99 | 54.89 - - P \Y
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBupV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13070 40.89 -47.31 88.2 4451 39.59 13.88 57.09 - - P H
19605 38.9 -35.1 74 59.1 37.74 -2.96 54.98 - - P H
802.11ax H
HE20 Full H
CH 117 13070 40.7 -47.5 88.2 44.32 39.59 13.88 57.09 - - P \%
6535MHz 19605 37.46 | -36.54 74 57.66 | 37.74 | -2.96 | 54.98 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-19 of 35



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13130 40.03 -48.17 88.2 43.59 39.59 13.92 57.07 - - P H
19695 37.28 -36.72 74 574 37.78 -2.94 54.96 - - P H
802.11ax H
HE40 Full H
CH 123 13130 40.97 -47.23 88.2 44.53 39.59 13.92 57.07 - - P \%
6565MHz 19695 37.55 | -36.45 74 57.67 | 37.78 | -2.94 | 54.96 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-20 of 35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13250 41.93 -32.07 74 45.14 39.8 14.02 57.03 - - P H
19875 38.54 -35.46 74 58.7 37.65 -2.88 54.93 - - P H
802.11ax H
HES8O Full H
CH 135 13250 41.63 -32.37 74 44.84 39.8 14.02 57.03 - - P \%
6625MHz 19875 38.16 | -35.84 74 58.32 | 37.65 | -2.88 | 54.93 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-21 of 35



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13330 40.37 -33.63 74 43.39 39.89 14.08 56.99 - - P H
19995 38.6 -35.4 74 58.84 37.51 -2.85 54.9 - - P H
802.11ax H
HE160 Full H
CH 143 13328 41 -33 74 44.04 39.88 14.08 57 - - P \%
6665MHz 19995 3729 | -36.71 74 5753 | 3751 | -2.85 | 549 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-22 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7095 83.03 - - 72.94 36.28 1052 | 36.71 | 394 | 286 P H
* 7095 76.15 - - 66.06 36.28 1052 | 36.71 | 394 | 286 A H
7140.04 52.65 -35.55 88.2 42.34 36.46 10.55 36.7 394 | 286 P H
7245 41.84 -26.36 68.2 31.09 36.79 10.65 | 36.69 | 394 | 286 A H
H
802.11a
H
CH 229
* 7095 82.57 - - 72.48 36.28 10.52 | 36.71 | 337 266 P \%
7095MHz
* 7095 75.82 - - 65.73 36.28 10.52 | 36.71 | 337 266 A \Y
7196.68 52.96 -35.24 88.2 42.37 36.69 10.6 36.7 337 266 P \%
7244.68 41.87 -26.33 68.2 31.12 36.79 10.65 | 36.69 | 337 266 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-23 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13750 42.64 -45.56 88.2 45.16 39.95 1444 | 56.91 - - P H
20625 38.17 -35.83 74 59.02 37.9 -3.87 54.88 - - P H
H
802.11a
H
CH 185
13750 43.41 -44.79 88.2 45.93 39.95 14.44 | 56.91 - - P \%
6875MHz
20625 38.65 -35.35 74 59.5 37.9 -3.87 54.88 - - P \%
\%
\%
13990 45.66 -42.54 88.2 47.83 40.09 14.63 | 56.89 - - P H
20985 38.79 -35.21 74 58.74 37.99 -3.14 54.8 - - P H
H
802.11a
H
CH 209
13990 43.78 -44.42 88.2 45.95 40.09 14.63 | 56.89 P \%
6995MHz
20985 42.89 -31.11 74 62.84 37.99 -3.14 54.8 150 260 \%
20985 34.24 -19.76 54 54.19 37.99 -3.14 54.8 150 260 A \Y
\Y
14190 42.29 -45.91 88.2 44.22 40.29 14.68 56.9 - - P H
21285 40.45 -33.55 74 60.37 37.67 -2.79 54.8 - - P H
H
802.11a
H
CH 229
14190 42.9 -45.3 88.2 44.83 40.29 14.68 56.9 P \%
7095MHz
21285 44.47 -29.53 74 64.39 37.67 -2.79 54.8 150 258 P \%
21285 34.34 -19.66 54 54.26 37.67 -2.79 54.8 150 258 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-24 of 35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7095 85.48 - - 75.39 36.28 1052 | 36.71 | 351 | 289 P H
* 7095 77.4 - - 67.31 36.28 10.52 36.71 351 289 A H
7230.44 52.48 |-35.72 88.2 41.77 36.76 10.64 | 36.69 | 351 | 289 P H
7239.4 41.97 -26.23 68.2 31.23 36.78 10.65 | 36.69 | 351 | 289 A | H
802.11ax H
HE20 Full H
CH 229 * 7095 86.7 - - 76.61 36.28 10.52 36.71 337 265 P \%
7095MHz | =+ 7095 77.5 - - 67.41 | 36.28 | 1052 | 36.71 | 337 | 265 | A | V
7206.92 54.03 -34.17 88.2 43.41 36.71 10.61 36.7 337 265 P \%
7244.68 41.96 -26.24 68.2 31.21 36.79 10.65 36.69 337 265 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-25 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14190 42.85 -45.35 88.2 44.78 40.29 14.68 56.9 - - P H
21285 39.04 |-34.96 74 58.96 37.67 -2.79 54.8 - - P H
802.11ax H
HE20 Full H
CH 229 14190 43.13 | -45.07 88.2 45.06 40.29 14.68 56.9 - - P |V
7095MHz 21285 39.24 | -34.76 74 59.16 | 37.67 | -2.79 | 54.8 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as

floor only.

means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7095 75.83 - - 65.74 36.28 1052 | 36.71 | 100 | 292 P H
* 7095 67.59 - - 57.5 36.28 10.52 | 36.71 | 100 | 292 A H
7186.76 52.9 -35.3 88.2 42.36 36.65 10.59 36.7 100 | 292 P H
7241.32 41.98 -26.22 68.2 31.24 36.78 10.65 | 36.69 | 100 | 292 A H
802.11ax
H
HE20
H
Partial 26/8
* 7095 75.89 - - 65.8 36.28 10.52 | 36.71 | 397 | 261 P \Y
CH 229
* 7095 68.19 - - 58.1 36.28 1052 | 36.71 | 397 | 261 A |V
7095MHz
7228.52 52.22 -35.98 88.2 41.52 36.76 10.63 | 36.69 | 397 | 261 P \Y
7240.04 41.99 -26.21 68.2 31.25 36.78 10.65 | 36.69 | 397 | 261 A |V
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-27 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14190 43.82 -44.38 88.2 45.75 40.29 14.68 56.9 - - P H
21285 37.81 -36.19 74 57.73 37.67 -2.79 54.8 - - P H
802.11ax
H
HE20
H
Partial 26/8
14190 42.62 -45.58 88.2 44.55 40.29 14.68 56.9 - - P \Y
CH 229
21285 39.26 -34.74 74 59.18 37.67 -2.79 54.8 - - P \Y
7095MHz
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 84.61 - - 74.57 36.24 10.51 36.71 394 290 P H
* 7085 76.59 - - 66.55 36.24 10.51 36.71 394 290 A H
7129.08 5469 |-33.51 88.2 44.43 36.42 10.54 36.7 394 | 290 P H
7125 44.67 -23.53 68.2 34.44 36.4 1054 | 36.71 | 394 | 290 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 84.9 - - 74.86 36.24 10.51 36.71 400 268 P \%
7085MHz | * 7085 75.84 - - 65.8 36.24 | 1051 | 36.71 | 400 | 268 | A | V
7126.74 54.37 -33.83 88.2 44.12 36.41 10.54 36.7 400 268 P \%
7125 434 -24.8 68.2 33.17 36.4 10.54 36.71 400 268 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-29 of 35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14170 43.08 -45.12 88.2 45.04 40.27 14.67 56.9 - - P H
21255 38.74 -35.26 74 58.75 37.61 -2.82 54.8 - - P H
802.11ax H
HE40 Full H
CH 227 14170 42.84 -45.36 88.2 44.8 40.27 14.67 56.9 - - P \%
7085MHz 21255 46.5 275 74 66.51 | 3761 | -282 | 548 | 150 | 259 | P | V
21255 33.27 -20.73 54 53.28 37.61 -2.82 54.8 150 | 259 A |V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-30 of 35



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 85.57 - - 75.88 35.95 10.46 | 36.72 | 100 | 291 P H
* 7025 76.78 - - 67.09 35.95 10.46 36.72 100 291 A H
7137.36 52.93 |-35.27 88.2 42.63 36.45 10.55 36.7 100 | 291 P H
7125 42.22 -25.98 68.2 31.99 36.4 1054 | 36.71 | 100 | 291 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 83.67 - - 73.98 35.95 10.46 | 36.72 | 397 | 275 P |V
7025MHz | * 7025 73.55 - - 63.86 | 3595 | 1046 | 36.72 | 397 | 275 | A | V
7172.72 52.76 -35.44 88.2 42.29 36.59 10.58 36.7 397 275 P \%
7125 41.83 -26.37 68.2 31.6 36.4 10.54 36.71 397 275 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-31 of 35

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14050 44.13 -44.07 88.2 46.22 40.15 14.65 56.89 - - P H
21075 38.97 -35.03 74 58.91 37.88 -3.02 54.8 - - P H
802.11ax H
HES8O0 Full H
CH 215 14050 43.9 -44.3 88.2 45.99 40.15 14.65 56.89 - - P \%
7025MHz 21075 46.5 275 74 66.44 | 3788 | -3.02 | 548 | 150 | 259 | P | V
21075 37.15 -16.85 54 57.09 37.88 -3.02 54.8 150 259 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-32 of 35

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 8 - 6875~7125MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 73.69 - - 64.22 35.74 10.44 36.71 387 141 P H
* 6985 66.95 - - 57.48 35.74 10.44 36.71 387 141 A H
7206.44 50.52 -37.68 88.2 39.9 36.71 10.61 36.7 387 | 141 P H
7201.96 42.74 | -25.46 68.2 32.14 36.7 10.6 36.7 387 | 141 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 74.87 - - 65.4 35.74 10.44 36.71 306 152 P \%
6985MHz | 6985 67.91 - - 58.44 | 3574 | 1044 | 36.71 | 306 | 152 | A | V
7221.16 51.74 -36.46 88.2 41.06 36.74 10.63 36.69 306 152 P \%
7198.76 42.75 -25.45 68.2 32.15 36.7 10.6 36.7 306 152 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-33 of 35

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBuV/m)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13650 42.29 -45.91 88.2 44.81 40.05 14.35 56.92 - - P H
20475 36.07 -37.93 74 57.05 37.98 -4.06 54.9 - - P H
802.11ax H
HE160 Full H
CH 175 13650 42.5 -45.7 88.2 45.02 40.05 14.35 56.92 - - P \%
6825MHz 20475 39.75 |-34.25 74 60.73 | 3798 | -4.06 | 54.9 - - P |V
\%
\%
13970 43.04 -45.16 88.2 45.25 40.07 14.61 56.89 - - P H
20955 39.94 |-34.06 74 59.99 37.96 -3.2 54.81 - - P H
802.11ax H
HE160 Full H
CH 207 13970 42.78 -45.42 88.2 44.99 40.07 14.61 56.89 - - P \%
6985MHz 20955 48.58 | -25.42 74 68.63 | 37.96 -3.2 | 54.81 | 150 | 259 %
20955 38.36 | -15.64 54 58.41 37.96 -3.2 54.81 | 150 | 259 A |V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-"

floor only.

means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page

Number

: D1-34 of 35



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
30 30.73 -9.27 40 38.26 24.3 0.64 32.47 - - P H
48.43 29.26 -10.74 40 45.9 15.05 0.88 32.57 - - P H
133.79 22.07 -21.43 43.5 35.74 17.46 1.38 32,51 - - P H
256.98 24.22 -21.78 46 35.37 19.31 1.98 32.44 - - P H
699.3 28.24 -17.76 46 31.18 26.28 3.18 324 - - P H
802.11ax
896.21 38.31 -7.69 46 37.41 28.76 3.68 31.54 - - P H
HE20 Full
30.97 38.68 -1.32 40 46.48 24.01 0.67 32.48 110 210 Q \%
LF
54.25 32.7 -7.3 40 51.77 12.58 0.91 32.56 - - P \%
71.71 29.54 -10.46 40 48.63 12.37 1.04 325 - - P \%
133.79 28.59 -14.91 435 42.26 17.46 1.38 3251 - - P \%
364.65 23.47 -22.53 46 32.92 20.73 2.27 32.45 - - P \%
896.21 37.7 -8.3 46 36.8 28.76 3.68 31.54 - - P \%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-35 of 35




samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

<Standard Client>

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5842.2 48.3 -39.9 88.2 41.14 34.2 9.67 36.71 | 400 138 P H
5925 40.66 -27.54 68.2 33.39 34.2 9.78 36.71 | 400 138 A H
* 5955 80.22 - - 73.01 34.1 9.82 36.71 | 400 138 P H
* 5955 73.32 - - 66.11 34.1 9.82 36.71 | 400 138 A H
H
802.11a
H
CHoO1
5925 51.14 -37.06 88.2 43.87 34.2 9.78 36.71 | 370 176 P \Y
5955MHz
5925 41.29 -26.91 68.2 34.02 34.2 9.78 36.71 | 370 176 A |V
* 5955 79.43 - - 72.22 34.1 9.82 36.71 | 370 176 P \Y
* 5955 72.8 - - 65.59 34.1 9.82 36.71 | 370 176 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-1 of 19

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11910 41.77 -32.23 74 47.01 39.02 13.26 | 57.52 - - P H
17865 43.16 -30.84 74 45.85 40.68 16.25 | 59.62 - - P H
H
802.11a
H
CHO1
11910 41.57 -32.43 74 46.81 39.02 13.26 | 57.52 - - P \%
5955MHz
17865 42.84 -31.16 74 45.53 40.68 16.25 | 59.62 - - P \Y
\%
\%
12350 40.48 -33.52 74 45.02 39.15 1348 | 57.17 - - P H
18525 37.77 -36.23 74 58.57 37.92 -3.14 55.58 - - P H
H
802.11a
H
CH 45
12350 40.78 -33.22 74 45.32 39.15 1348 | 57.17 - - P \%
6175MHz
18525 37.75 -36.25 74 58.55 37.92 -3.14 | 55.58 - - P \%
\Y
\Y
12830 41.12 -47.08 88.2 44.8 39.69 13.73 57.1 - - P H
19245 36.44 -37.56 74 56.27 38.1 -2.83 55.1 - - P H
H
802.11a
H
CH 93
12830 41.69 -46.51 88.2 45.37 39.69 13.73 57.1 - - P \%
6415MHz
19245 38.27 -35.73 74 58.1 38.1 -2.83 55.1 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-2 of 19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5895.6 49.44 | -38.76 88.2 42.12 34.29 9.74 36.71 | 400 | 286 P H
5925 38.7 -29.5 68.2 31.43 34.2 9.78 36.71 400 286 A H
* 5955 80.16 - - 72.95 34.1 9.82 36.71 | 400 | 286 P H
* 5955 74.72 - - 67.51 34.1 9.82 36.71 400 286 P H
802.11ax H
HE20 Full H
CHO1 5925 48.63 -39.57 88.2 41.36 34.2 9.78 36.71 302 211 P \%
5955MHz 5925 39.28 | -28.92 68.2 32.01 34.2 9.78 | 3671 | 302 | 211 | A | V
* 5955 84.06 - - 76.85 34.1 9.82 36.71 302 211 P \%
* 5955 75.36 - - 68.15 34.1 9.82 36.71 302 211 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-3 of 19

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11910 40.96 -33.04 74 46.2 39.02 13.26 57.52 - - P H
17865 42.67 -31.33 74 45.36 40.68 16.25 59.62 - - P H
802.11ax H
HE20 Full H
CHO1 11910 41.37 -32.63 74 46.61 39.02 13.26 57.52 - - P \%
5955MHz 17865 42.87 |-31.13 74 4556 | 40.68 | 16.25 | 59.62 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-4 of 19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5868.4 49.18 -39.02 88.2 41.95 34.24 9.7 36.71 | 345 311 P H
5920.2 38.6 -29.6 68.2 31.32 34.22 9.77 36.71 | 345 311 A H
* 5955 83.35 - - 76.14 34.1 9.82 36.71 | 345 311 P H
* 5955 75.82 - - 68.61 34.1 9.82 36.71 | 345 311 A H
802.11ax
H
HE20
H
Partial 26/0
CHO 5875.2 48.25 -39.95 88.2 41 34.25 9.71 36.71 | 332 | 261 P \Y
H 01
5917.6 38.59 -29.61 68.2 31.3 34.23 9.77 36.71 | 332 | 261 A |V
5955MHz
* 5955 84.46 - - 77.25 34.1 9.82 36.71 | 332 | 261 P \Y
* 5955 76.24 - - 69.03 34.1 9.82 36.71 | 332 | 261 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-5 of 19

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11910 40.44 -33.56 74 45.68 39.02 13.26 | 57.52 - - P H
17865 43.16 -30.84 74 45.85 40.68 16.25 | 59.62 - - P H
802.11ax
H
HE20
H
Partial 26/0
CHO 11910 41.78 -32.22 74 47.02 39.02 13.26 | 57.52 - - P \Y
H 01
17865 43.89 -30.11 74 46.58 40.68 16.25 | 59.62 - - P \Y
5955MHz
\Y
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D2-6 of 19

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5916.78 49.53 | -38.67 88.2 42.24 34.23 9.77 36.71 | 400 | 313 P H
5925 40.33 -27.87 68.2 33.06 34.2 9.78 36.71 400 313 A H
* 5965 80.08 - - 72.86 34.1 9.83 36.71 | 400 | 313 P H
* 5965 73.61 - - 66.39 34.1 9.83 36.71 | 400 | 313 P H
802.11ax H
HE40 Full H
CHO03 5923.08 51.61 -36.59 88.2 44.33 34.21 9.78 36.71 312 211 P \%
5965MHz 5924.88 43.24 | -24.96 68.2 35.97 34.2 9.78 | 3671 | 312 | 211 | A | V
* 5965 79.07 - - 71.85 34.1 9.83 36.71 312 211 P \%
* 5965 73.06 - - 65.84 34.1 9.83 36.71 312 211 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-7 of 19

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11930 40.57 -33.43 74 45.75 39.06 13.27 57.51 - - P H
17895 41.77 -32.23 74 44.14 40.96 16.26 59.59 - - P H
802.11ax H
HE40 Full H
CHO03 11930 41.14 -32.86 74 46.32 39.06 13.27 57.51 - - P \%
5965MHz 17895 4253 | -31.47 74 44.9 40.96 | 16.26 | 59.59 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D2-8 of 19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5922.76 48.81 | -39.39 88.2 41.53 34.21 9.78 36.71 | 397 | 313 P H
5920.52 40.22 -27.98 68.2 32.94 34.22 9.77 36.71 397 313 A H
* 5985 79.28 - - 72.03 34.1 9.86 36.71 | 397 | 313 P H
* 5985 71.5 - - 64.25 34.1 9.86 36.71 397 313 P H
802.11ax H
HES8O0 Full H
CH 07 5921.48 52.25 -35.95 88.2 44.98 34.21 9.77 36.71 302 206 P \%
5985MHz 5920.04 43.62 | -24.58 68.2 36.34 | 34.22 9.77 | 36.71 | 302 | 206 | A | V
* 5985 78.2 - - 70.95 34.1 9.86 36.71 | 302 | 206 P |V
* 5985 71.41 - - 64.16 34.1 9.86 36.71 302 206 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-9 of 19

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11970 41.26 -32.74 74 46.31 39.14 13.29 57.48 - - P H
17955 41.7 -32.3 74 43.72 41.22 16.29 59.53 - - P H
802.11ax H
HES8O0 Full H
CH 07 11970 41.19 -32.81 74 46.24 39.14 13.29 57.48 - - P \%
5985MHz 17955 4167 |-32.33 74 43.69 | 4122 | 16.29 | 59.53 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-10 of 19

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5848.04 49.7 -38.5 88.2 42.54 34.2 9.67 36.71 | 390 | 316 P H
5907.24 40.06 -28.14 68.2 32.75 34.27 9.75 36.71 390 316 A H
* 6025 74.81 - - 67.46 34.15 9.9 36.7 390 | 316 P H
* 6025 68 - - 60.65 34.15 9.9 36.7 390 | 316 P H
802.11ax H
HE160 Full H
CH 15 5924.84 51.9 -36.3 88.2 44.63 34.2 9.78 36.71 | 300 | 208 P |V
6025MHz 5924.84 42,84 |-25.36 68.2 35.57 34.2 9.78 | 36.71 | 300 | 208 | A | V
* 6025 74.31 - - 66.96 34.15 9.9 36.7 300 | 208 P |V
* 6025 67.58 - - 60.23 34.15 9.9 36.7 300 | 208 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D2-11 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12050 415 -32.5 74 46.39 39.2 13.33 57.42 - - P H
18075 39.83 -34.17 74 61.53 37.62 -3.47 55.85 - - P H
802.11ax H
HE160 Full H
CH 15 12050 41.48 -32.52 74 46.37 39.2 13.33 | 57.42 - - P \Y
6025MHz 18075 40 -34 74 61.7 37.62 | -3.47 | 55.85 - - P |V
\%
\%
12370 40.86 -33.14 74 45.44 39.09 13.49 57.16 - - P H
18555 36.83 -37.17 74 57.56 37.94 -3.11 55.56 - - P H
802.11ax H
HE160 Full H
CH 47 12370 41.19 -32.81 74 45.77 39.09 13.49 57.16 - - P \%
6185MHz 18555 36.95 | -37.05 74 57.68 | 37.94 | -3.11 | 5556 - - P |V
Vv
\%
12690 41.69 -32.31 74 45.62 39.49 13.66 57.08 - - P H
19035 38.07 -35.93 74 57.94 38.01 -2.69 | 55.19 - - P H
802.11ax H
HE160 Full H
CH 79 12690 41.2 -32.8 74 45.13 39.49 13.66 57.08 - - P \%
6345MHz 19035 37.19 |-36.81 74 57.06 | 38.01 | -2.69 | 55.19 - - P |V
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page

Number

1 D2-12 of 19



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13070 40.93 -47.27 88.2 44.55 39.59 13.88 | 57.09 - - P H
19605 38.15 -35.85 74 58.35 37.74 -2.96 54.98 - - P H
H
802.11a
H
CH 117
13070 41.3 -46.9 88.2 44.92 39.59 13.88 | 57.09 - - P \%
6535MHz
19605 44.1 -29.9 74 64.3 37.74 -2.96 54.98 | 150 232 P \%
19605 35.14 -18.86 54 55.34 37.74 -2.96 54.98 | 150 232 A \%
\%
13390 42.87 -31.13 74 45.63 40.07 14.14 | 56.97 - - P H
20085 47.32 -26.68 74 67.69 37.6 -3.07 54.9 150 276 H
20085 37.78 -16.22 54 58.15 37.6 -3.07 54.9 150 276 A H
802.11a
H
CH 149
13390 42.06 -31.94 74 44.82 40.07 14.14 | 56.97 - - P \%
6695MHz
20085 54.87 -19.13 74 75.24 37.6 -3.07 54.9 150 201 \%
20085 44.09 -9.91 54 64.46 37.6 -3.07 54.9 150 201 A \Y
\Y
13710 42.53 -45.67 88.2 45.05 39.99 14.4 56.91 - - P H
20565 53.05 -20.95 74 73.98 37.95 -3.99 54.89 150 280 P H
20565 43.55 -10.45 54 64.48 37.95 -3.99 54.89 150 280 A H
802.11a
H
CH 181
13710 43.01 -45.19 88.2 45.53 39.99 14.4 56.91 - - P \%
6855MHz
20565 62.33 -11.67 74 83.26 37.95 -3.99 54.89 150 257 P \%
20565 50.57 -3.43 54 71.5 37.95 -3.99 54.89 150 257 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-13 of 19
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 40.39 -47.81 88.2 44.01 39.59 13.88 57.09 - - P H
18605 39.17 -34.83 74 59.77 37.98 -3.06 | 55.52 - - P H
802.11ax H
HE20 Full H
CH 117 13070 40.9 -47.3 88.2 44.52 39.59 13.88 57.09 - - P \%
6535MHz 19605 4727 | -26.73 74 67.47 | 3774 | -296 | 54.98 | 150 | 244 | P | V
19605 36.4 -17.6 54 56.6 37.74 -2.96 54.98 150 244 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-14 of 19
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 41.43 -46.77 88.2 44.99 39.59 13.92 57.07 - - P H
19695 37.84 |-36.16 74 57.96 37.78 -2.94 | 54.96 - - P H
802.11ax H
HE40 Full H
CH 123 13130 40.09 -48.11 88.2 43.65 39.59 13.92 | 57.07 - - P |V
6565MHz 19695 42,97 | -31.03 74 63.09 | 37.78 | -2.94 | 5496 | 150 | 211 | P | V
19695 34.21 -19.79 54 54.33 37.78 -2.94 54.96 150 211 A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D2-15 of 19
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 41.79 -32.21 74 45 39.8 14.02 57.03 - - P H
19875 37.2 -36.8 74 57.36 37.65 -2.88 | 54.93 - - P H
802.11ax H
HES8O0 Full H
CH 135 13250 41.4 -32.6 74 44.61 39.8 14.02 57.03 - - P \%
6625MHz 19875 44.09 |-29.91 74 64.25 | 3765 | -2.88 | 5493 | 150 | 223 | P | V
19875 33.24 |-20.76 54 53.4 37.65 -2.88 | 5493 | 150 | 223 A |V
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D2-16 of 19
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
13330 40.87 -33.13 74 43.89 39.89 14.08 56.99 - - P H
19995 37.65 -36.35 74 57.89 37.51 -2.85 54.9 - - P H
802.11ax H
HE160 Full H
CH 143 13330 40.41 -33.59 74 43.43 39.89 14.08 56.99 - - P \%
6665MHz 19995 45.06 | -28.94 74 65.3 3751 | -285 | 549 | 150 | 203 | P | V
19995 36.49 -17.51 54 56.73 37.51 -2.85 54.9 150 203 A \%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D2-17 of 19
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : D2-18 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |(dBupV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
802.11a 5922.4 60.08 |-28.12| 882 | 39074 | 3421 | 10.69 | 2456 | 400 | 295 | P | H
CHO1
5055MHz 5899 49.41 |-18.79| 682 2899 | 343 | 10.67 | 2455 | 400 | 295 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5922.4MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 34.21(dB/m) + 10.69(dB) + 39.74(dBuV) — 24.56 (dB)

= 60.08 (dBpV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 60.08(dBpV/m) — 88.2(dBuV/m)
=-28.12(dB)

For Average Limit @ 5899MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 34.3(dB/m) + 10.67(dB) + 28.99(dBuV) — 24.55(dB)
=49.41 (dBuV/m)

2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 49.41(dBuV/m) — 68.2(dBuV/m)
= -18.79(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 21.1~23.1°C
Test Engineer : Leo Li, Bigshow Wang and Quentin Liu
Relative Humidity : 49~58%
TEL : 886-3-327-0868 Page Number : E1-1 of 59

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

<Indoor Client>

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

0d
TN malli N R ] s —
as
soa] J
) w04 WWWWWW
s
s S
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL
o T006 000K VoW 00 R A RO 00000Ks VoW S0 0004 S At
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o
500 Y 604 | .—J
B i — —
30.0| mnw"\/’—/w
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

5+4 Vertical Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 5955MHz
5+4 Horizontal Fundamental
g
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

5+4 Vertical Fundamental

1 (@BuVim) Date: 20221015 A (@BuVim) Date: 20221015
1300) 1300
1200) 1200
100) 00|
1000) 1000
%0y 90| peaKuN 6E|

oo e e e e
700 ﬁ,ww\rv\\ 700|

600/ j] 60.0]
500 & 500) p—
«00) . “MMM
309 300|
204 200
100 100)
25 5850, 5870, 5890, D 5930, 5950 5065 000 2000. 3000, 300, 5000. 7200
Frequency (MHz) Frequency (MHz)
Site :03CHIS-HY site $03CHI5-HY
Condition +PEAK_BE(UNIT)_G6E 3m 9120>_02294_220623 VERTICAL Condition + PEAK(UNII)_6E 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

o
o
50.0) YR
- VO
o .
T T B Be we sa e e :
Condition : AV6_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02294_220623 HORTZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CHO1 5955MHz
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CHO1 5955MHz
5+4 Vertical Fundamental
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)
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samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

5+4

Vertical

Fundamental

Avg.

o
1o 1o
no g
%00, 90.0| PEAK(UNI)_GE
oo 5 a1 e e
700 /‘"‘VWW 700]
s00 J/W Y Wy P
o A 9 PR il
400 PR e ———
wd
xd
o w0
I T, T S o500 o o z
e -
Site +03CHI5.HY site $03CHI5-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
ono 1nd
i
o ~ o o A
m | AANVAAA -
00— 40.0| ——r]
300 300 A
TN o o0 o0 e e ;
reuency e )
sie oxcHizY sire a5y
Condition : AV6_BE(UNTT)_6E 3m 9120D_02294_220623 VERTICAL Condition AVG(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL
RBYA000000Ks 2 VOW.0010KHs SWT-Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-11 of 59



samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F
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samonias. FCC RADIO TEST REPORT Report No.

: FR1IN1011-01F

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH47 6185MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH79 6345MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH113 6615MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE40 Full CH99 6445MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 6 6425~6525MHz Harmonic @ 3m & 1m (above 18GHz)
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH181 6855MHz
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Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE40 Full CH123 6565MHz
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Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE8O Full CH135 6625MHz
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Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH143 6665MHz
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Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH229 7095MHz

5+4 Horizontal Fundamental
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH229 7095MHz
5+4 Vertical
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH229 7095MHz

5+4 Horizontal Fundamental
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH229 7095MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH229 7095MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

5+4 Vertical Fundamental

A (@BuVim) Date: 2022015

By Date: 20221015

1300 1300
1200 1200
10| o

1000 1000
s0.f

PEAK._BE(unI_6e|

T i e

700]
60.0] o, 1 600)
s00) -
500) T
400

00 e A

309 300

209 209

109 100

065 70%. 70 710, 7150 710 70, 7210, 7230, 7285 000 700 3000, 2000, 5000, o000 7
Frequency (MHz) Frequency (WHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE(UNIT)_6E 3m 9120D_02294_220623 VERTICAL Condition PEAK(UNTT)_GE 3m 91200_02294_220623 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

o SO oo T [ A S
500) (. o s00)

30,0 300 W_‘/u—/\’

Condition : AV6_BE(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : E1-45 of 59
FAX : 886-3-327-0855
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Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH215 7025MHz
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH207 6985MHz
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WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

5+4 Vertical Fundamental
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TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No

.- FR1IN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI

Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT

802.11a CH185 6875MHz

5+4

Horizontal Vertical

Peak

Avg.
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Site :03CHI15-HY Site. 03CHI5-HY
Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH209 6995MHz

5+4 Horizontal Vertical
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TEL : 886-3-327-0868 Page Number : E1-51 of 59
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH229 7095MHz

5+4 Horizontal Vertical
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE20 Full CH229 7095MHz

5+4 Horizontal Vertical
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE20 Partial 26/8 CH229 7095MHz

5+4 Horizontal Vertical
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Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-54 of 59



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE40 Full CH227 7085MHz

5+4 Horizontal Vertical
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TEL : 886-3-327-0868 Page Number : E1-55 of 59
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE8O Full CH215 7025MHz

5+4 Horizontal Vertical
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-56 of 59



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH175 6825MHz
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Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : E1-57 of 59
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 8 6875~7125MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH207 6985MHz

5+4 Horizontal Vertical
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Peak

Avg.

TEL : 886-3-327-0868 Page Number : E1-58 of 59
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Emission below 1GHz

6GHz WIFI 802.11ax HE20 Full (LF)

WIFI 6GHz WIFI

ANT 802.11ax HE20 Full LF
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

<Standard Client>

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

5+4 Horizontal Fundamental
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RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number 1 E2-1 of 29
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11a CHO1 5955MHz
5+4 Vertical Fundamental
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TEL : 886-3-327-0868

Page Number 1 E2-2 of 29
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

5+4 Horizontal Fundamental
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 E2-3 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz
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Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CHO1 5955MHz
5+4 Horizontal Fundamental
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868

Page Number : E2-5 of 29
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 5955MHz
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Vertical

Fundamental

Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

5+4

Horizontal

Fundamental
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 5965MHz
5+4 Vertical Fundamental
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TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F
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samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)
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Band 5 5925~6425MHz Band Edge @ 3m
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

5+4 Vertical Fundamental
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CHO1 5955MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH45 6175MHz

5+4 Horizontal Vertical

) gBim) Date: 20721048 o a0 vate 20221018
1300 1304
1200 1200
10 10
100 1000
%00 s00) -
) LRl B e e T pE e s =i
700 700
a0l 0ol
500 s0q) b
) R vy PN P

PR i sy ol pome: LfM\n M P
300 200
200 200
100 100

00 00050008000, 77000, 76000, 20000, 34000, 78000, 52000, 35000, 00 G0 4000 6000 50002000, 76000, 20000, 74000, 78000, 52000, 35000, 40000

Frequencs (1) frequency (H)

site £ 03CHIS HY sire £ 03CHIS-HY
Condition : PEAK(UNTI)_6E 3m 9120D_02294_220623 HORIZONTAL Condition PEAK(UNTT)_GE 3m 91200_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 E2-14 of 29



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH93 6415MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE20 Full CHO1 5955MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE20 Partial 26/0 CHO1 5955MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE40 Full CHO3 5965MHz
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TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE8O Full CHO7 5985MHz

5+4 Horizontal Vertical
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Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH15 6025MHz
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH47 6185MHz

5+4 Horizontal Vertical

A (¢Buvim) Date: 2022-10-18 A gBuvim) Date: 20221018
1300 1300

1200 1200

o 1o

1000 1000

s0.f

o

e APkl ::MJHIH O U s

0 n

0] ,J a0

s00) s00)

o 1 W%,Wwww aoofe! e A oS
300 | 300

ad I g

wd /

‘ 100]

1000 4000.6000.8000. 12000, 16000, 70000, 24000  28000. 32000, 36000, 40000
Frequency (MH2)

000 4000.6000.8000. 17000, 16000, _ 20000, 24000, 28000, 32000, 36000 40000
requency (HHz)

Site :03CHI5-HY Site :03CHI5-HY

Condition + PEAK(UNIT)_6E 3m 9120D_02294_220623 HORIZONTAL Condition + PEAK(UNII)_6E 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 5 5925~6425MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH79 6345MHz
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH117 6535MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH149 6695MHz
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Peak

Avg.

TEL : 886-3-327-0868 Page Number 1 E2-24 of 29
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11a CH181 6855MHz
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Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE20 Full CH117 6535MHz
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TEL : 886-3-327-0868 Page Number 1 E2-26 of 29
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE40 Full CH123 6565MHz
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Avg.

TEL : 886-3-327-0868 Page Number 1 E2-27 of 29
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE8O Full CH135 6625MHz
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samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m & 1m (above 18GHz))

WIFI Band 7 6525~6875MHz Harmonic @ 3m & 1m (above 18GHz)

ANT 802.11ax HE160 Full CH143 6665MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

Appendix F. Radiated Spurious Emission

Temperature : 22.1~23.1°C
Test Engineer : Leo Li and Bigshow Wang
Relative Humidity : 55~60%
<Antenna B>
<Indoor Client>
UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8034.00 52.97 -21.03 74 59.59 37.10 12.24 55.96 142 297 P H
8034.00 48.75 -5.25 54 55.37 37.10 12.24 55.96 142 297 A H
H
802.11ax
HE160 Full H
CH15 8034.00 5253 | -21.47 74 59.15 | 37.10 | 12.24 | 55.96 | 331 | 134 | P | V
6025MHz
8034.00 48.58 -5.42 54 55.20 37.10 12.24 55.96 331 134 A Vv
\%
\%
8247.20 48 -26 74 54.3 37.09 12.57 55.96 140 296 P H
8247.20 41.21 -12.79 54 47.51 37.09 12.57 55.96 140 296 A H
H
802.11ax
HE160 Full H
CH 47 8247.20 48.13 | -25.87 74 5443 | 37.09 | 1257 | 55.96 | 350 | 129 | P | V
6185MHz
8247.20 41.49 -12.51 54 47.79 37.09 12.57 55.96 350 129 A Vv
\%
\Y%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :Fl-10of 4

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

<Standard Client>

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
8233.2 59.99 -14.01 74 66.33 37.07 11.27 55.96 128 213 P H
8233.2 52.59 -1.41 54 58.93 37.07 11.27 | 55.96 | 128 | 213 A H
802.11ax H
HE20 H
Full
CH 045 8233.2 59.8 -14.2 74 66.14 37.07 11.27 | 55.96 | 350 196 P \Y
6175 MHz 8233.2 5225 | -1.75 54 5859 | 37.07 | 11.27 | 5596 | 350 | 196 @A | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-2 of 4

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

UNII-5 (5925-6425 MHz)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8233.2 48.07 -25.93 74 54.41 37.07 11.27 55.96 142 155 P H
8233.2 41.38 -12.62 54 47.72 37.07 11.27 55.96 142 155 A H
802.11ax H
HE20 H
Partial 26/4
CH 045 8233.2 47.68 -26.32 74 54.02 37.07 11.27 | 55.96 | 333 171 P \Y
6175 MHz 8233.2 4038 |-1362| 54 4672 | 37.07 | 1127 | 5596 | 333 | 171 | A | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-30f 4

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8034.4 52.91 -21.09 74 64.14 37.1 12.24 | 60.57 110 296 P H
8034.4 49.07 -4.93 54 60.3 37.1 12.24 | 60.57 110 296 A H
H
802.11ax
HE160 Full H
CH15 8034.4 52.74 | -21.26 74 63.97 | 371 | 1224 6057 | 222 | 62 | P |V
6025MHz
8034.4 48.93 -5.07 54 60.16 37.1 12.24 | 60.57 | 222 62 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Fl-4 of 4

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

<Antenna C>

<Indoor Client>

UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8034.00 51.50 -22.50 74 62.73 37.10 12.24 | 60.57 | 343 159 P H
8034.00 45.42 -8.58 54 56.65 37.10 12.24 | 60.57 | 343 159 A H
9037.50 48.26 -25.74 74 57.22 37.97 1292 | 59.85 | 398 | 262 P H
802.11ax
HE160 Full 9037.50 37.49 -16.51 54 46.45 37.97 1292 | 59.85 | 398 | 262 A H
CH15 8034.00 55.38 | -18.62 74 66.61 | 37.10 | 12.24 | 6057 | 346 | 35 | P | V
6025MHz
8034.00 51.53 -2.47 54 62.76 37.10 12.24 | 60.57 | 346 35 A |V
9037.50 47.26 -26.74 74 56.22 37.97 12.92 59.85 190 14 P \%
9037.50 37.63 -16.37 54 46.59 37.97 12.92 | 59.85 | 190 14 A |V
8247.20 49.62 -24.38 74 60.36 37.09 12.57 60.40 318 14 P H
8247.20 44.56 -9.44 54 55.30 37.09 12.57 60.40 318 14 A H
9314.00 49.74 -24.26 74 57.66 38.33 13.27 59.52 348 24 P H
802.11ax
HE160 Full 9314.00 38.67 -15.33 54 46.59 38.33 13.27 | 59.52 | 348 24 A H
CH 47 8247.20 53.07 | -20.93 74 6381 | 37.09 | 1257 | 60.40 | 350 | 40 | P | V
6185MHz
8247.20 48.82 -5.18 54 59.56 37.09 12.57 | 60.40 | 350 40 A \Y
9314.00 49.53 -24.47 74 57.45 38.33 13.27 59.52 307 128 P \%
9314.00 38.71 -15.29 54 46.63 38.33 13.27 59.52 307 128 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-10of 6

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

<Standard Client>

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8212.75 46.06 -27.94 74 56.93 37.03 12.53 | 60.43 | 100 | 302 P H
8212.75 38.40 -15.60 54 49.27 37.03 1253 | 60.43 | 100 | 302 A H
802.11ax H
HE20 H
Full
CH 045 8212.75 46.73 -27.27 74 57.60 37.03 12.53 | 60.43 | 339 39 P \Y
6175 MHz 8212.75 4541 | -8.59 54 56.28 | 37.03 | 1253 | 6043 | 339 | 39 | A | V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-2 of 6

FAX

: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

UNII-5 (5925-6425 MHz)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8212.75 46.20 -27.80 74 57.07 37.03 12.53 | 60.43 | 109 | 303 P H
8212.75 38.48 -15.52 54 49.35 37.03 1253 | 60.43 | 109 | 303 A H
802.11ax H
HE20 H
Partial 26/4
CH 045 8212.75 46.56 -27.44 74 57.43 37.03 12.53 | 60.43 | 296 33 P \Y
6175 MHz 8212.75 4408 | -9.92 54 5495 | 37.03 | 1253 | 6043 | 296 | 33 | A | V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-30f 6

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
8034.00 51.93 -22.07 74 63.16 37.10 12.24 | 60.57 | 343 159 P H
8034.00 45.50 -8.50 54 56.73 37.10 12.24 | 60.57 | 343 159 A H
9037.50 47.06 -26.94 74 56.02 37.97 12.92 | 59.85 | 400 | 268 P H
802.11ax
HE160 Full 9037.50 37.58 -16.42 54 46.54 37.97 12.92 | 59.85 | 400 | 268 A H
CH15 8034.00 55.09 |-18.91 74 66.32 | 37.10 | 1224 6057 | 346 = 35 | P | V
6025MHz
8034.00 51.73 -2.27 54 62.96 37.10 12.24 | 60.57 | 346 35 A \Y
9037.50 46.27 -27.73 74 55.23 37.97 1292 | 59.85 | 190 14 P \Y
9037.50 37.61 -16.39 54 46.57 37.97 12.92 | 59.85 | 190 14 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-4 of 6

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : F2-50f 6
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : F2-6 of 6




samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

Appendix G. Radiated Spurious Emission Plots

Temperature : 22.1~23.1°C
Test Engineer : Leo Li and Bigshow Wang
Relative Humidity : 55~60%
TEL : 886-3-327-0868 Page Number : Gl-10of6

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

<Antenna B>
<Indoor Client>
UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI UNII 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz
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TEL : 886-3-327-0868 Page Number : G1-20f 6
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH47 6185MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: G1-30f 6



samonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

<Standard Client>

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI UNII 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH45 6175MHz

5+4 Horizontal Vertical
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TEL : 886-3-327-0868 Page Number : Gl-40f 6
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI

UNII 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH45 6175MHz

5+4

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2022:11.22

90| PEAKUND, GE|

e e R R

700}

ot B e e R

SN U SRS AE SPR oo s e e S |
09

AVG(u_5E

700 7500, 7700, 7800, 100 6300, 8500, 6700. §900. 9100, 300 9500. 9700. 100
Freauency (MHz)

site +03CHI5-HY

Condition + PEAK(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL

Detector ak

) (@Buvim)

Date: 2022-11.22

g

o] o e
50.0( +
= i e e P

PeAwuII 6E|

VG, 6E|

200 7500, 7700, 7900, G100 6300, 500, G700 G900. 9100, 9300, 9500,
Frequency (MHz)

site 03CHIS-HY

Condition PEAK(UNTT)_6E 3m 91200_02294_220623 VERTICAL

Detector Peak

5700 10000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011-01F

<Antenna C>

<Indoor Client>
UNII 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI UNII 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

5+4 Horizontal Vertical

o - A wl] — A
e a—— g wil =

=n= N EE==E==
e I - e ]
Condition : PEAK(UNII)_6E 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNITI)_6E 3m 9120D_02294_220623 VERTICAL
Detector :Peak Defector :Peak

Peak

Avg.

TEL : 886-3-327-0868 Page Number : G2-10of5
FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01F

WIFI

UNII 5 5925~6425MHz Harmonic @ 3m
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SPORTON LAB.

<Standard Client>
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WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI UNII 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH45 6175MHz

5+4 Horizontal Vertical

— o 1000
o

nd o
wd
s00) | s }
B K
o \
Lo ™ Y e At At e S — 50.0/ 3

T O R o T P s e
o = ] o
00 300
2 200|
o 10.0|

I TR T8 N Ol R, ST ST W T TR TT S0 TOE S S IS

e
oacHIs 1y . N
Condition PEAK(UNIT)_6E 3m 9120D_02294_220623 HORTZONTAL Site 03CHI5-H)
Det Peak Condition PEAK(UNIT)_6E 3m 91200_02294_220623 VERTICAL
Detector ko

Peak

Avg.

TEL : 886-3-327-0868 Page Number : G2-30of5

FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

UNII-5 (5925-6425 MHz)
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UNII 5 5925~6425MHz
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Appendix H. Duty Cycle Plots

Antenna Band Cy?:llgz/% ) T(us) 1/T(kHz) S\e/:tP"[inYg
5+4 802.11a for Ant 5 100.00 - - 10Hz
5+4 802.11a for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 Full RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 26 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 52 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 52 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 106 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 106 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 242 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE20 242 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 Full RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 484 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE40 484 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HES8O Full RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE80 Full RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE80 996 RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE80 996 RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 Full RU for Ant 5 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 Full RU for Ant 4 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 996*2 RU for Ant5| 100.00 - - 10Hz
5+4 5GHz 802.11ax HE160 996*2 RU for Ant4| 100.00 - - 10Hz
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